
  

Coachella Valley 
Water District 

 

 
 

Sewer System Management Plan 
Part A 

 

 
 

May 2, 2025 



 

  
2025 CVWD SEWER SYSTEM MANAGEMENT PLAN – PART A i 

   

Table of Contents 
 
1 Introduction and Goal ........................................................................................................................... 1 

1.1 Introduction ................................................................................................................................. 1 

1.2 Regulatory Requirement ............................................................................................................. 2 

1.3 Goal .............................................................................................................................................. 3 
[...]
comprising both horizontal and vertical assets.  Horizontal assets, encompassing approximately 
1,200 miles of gravity mains and force mains (76 miles), with pipe diameters ranging from 4 to 
42 inches, and approximately 22,355 maintenance holes, form the linear network responsible for 
transporting wastewater9. Vertical assets, such as the 25 lift stations, are critical for elevating 
wastewater to higher elevations, ensuring efficient flow throughout the system. This integrated 
approach, combining extensive pipeline networks with strategically placed lift stations, enables 
CVWD to effectively manage and transport wastewater within its service area.  CVWD maintains 
an extensive stormwater protection system that functions independently from the sanitary 
sewer system, with no deliberate design to divert stormwater into the sanitary sewer system. 

 
7 CVWD Sanitation Boundary Map https://www.cvwd.org/DocumentCenter/View/1017/Sanitation-
Service-Area-Map-PDF?bidId= 
8 Data collected from the 2024 AWWA Benchmark Survey completed by CVWD Engineering. 
9 Data collected from the Sanitation Master Plan – Collections CIP Updated May 2021. 



 

  
2025 CVWD SEWER SYSTEM MANAGEMENT PLAN – PART A 9 

 

1.5.3.1 Sanitary Collection System Horizontal Assets 
CVWD wastewater collection system, horizontal assets, fundamentally constitute the linear 
network responsible for the conveyance of wastewater from its source to treatment facilities. 
These assets, extending along the ground, are critical for the efficient transport of sewage. 
Specifically, horizontal assets encompass sewer pipes, the primary conduits for wastewater flow; 
manholes, providing essential access for inspection and maintenance; lateral lines, connecting 
individual properties to the main collection system; and collection mains, which aggregate 
wastewater from multiple laterals. This interconnected network of pipes and access points forms 
the backbone of CVWD's wastewater infrastructure, ensuring the reliable and continuous 
movement of sewage within the district. 
 
Pipeline Distribution and Material 
The distribution of pipeline assets, segmented by diameter and material, is documented in 
Chapter 1, Tables 2 and 3 below are referenced totals from the CVWD GIS Portal and the CVWD 
Sanitation Master Plan Update, Volume 2 Collection System CIP, dated May 2021. 
 
Table 2 Sanitary Pipeline Distribution Percentage by Size and Type 

Diameter Gravity Mains (LF) Force Mains (LF) % of CVWD System 
6” 79,286 28,055 2% 
8” 4,633,073 27,602 72% 

9-18” 1,185,531 342,888 24% 
19-36” 153,966 1,464 2% 
>36” 23,440 - 0% 

Unknown/Other 7,557 - 0% 
Total Linear (FT) 6,082,854 400,009 6,482,863 

Total (MILES) 1,152.06 75.76 1,228 
 
Table 3 Sanitary System Pipe Material Distribution Percentage 

Pipe Material Approximate Percentage of the System 
Asbestos Cement < 1% 

Cast Iron Pipe < 1% 
Ductile Iron Pipe < 1% 

Polyvinyl Chloride 3% 
Steel < 1% 

Vitrified Clay 97% 
Unknown - Other < 1% 

 
  



 

  
2025 CVWD SEWER SYSTEM MANAGEMENT PLAN – PART A 10 

 

1.5.4 Sanitary Collection System Vertical Assets  
The CVWD wastewater collection and treatment infrastructure relies on key vertical assets to 
maintain operational efficiency and regulatory compliance. Odor control facilities are 
implemented to minimize environmental impacts by treating and eliminating malodorous 
compounds generated within the system. Lift stations (sanitary pump stations), and associated 
wet wells, ensure the pressurized conveyance of wastewater to higher elevations through 
integrated pumping and control mechanisms. Finally, wastewater treatment plants, complex 
engineered facilities, process wastewater to meet stringent regulatory discharge standards. 
 
1.5.4.1 Odor Control Dosing Facility 
The CVWD wastewater collection infrastructure incorporates a chemical odor control facility as 
a vertical asset to mitigate nuisance odors and ensure environmental compliance. These facility 
employs ferrous-based chemical treatment, specifically utilizing ferrous chloride or ferrous 
sulfate, to chemically bind with hydrogen sulfide (H₂S) and other odor-causing compounds 
present in wastewater. This process involves the controlled injection of ferrous solution into a 
strategic point within the collection system.  
 
The chemical storage and delivery system, a key component of these facility, includes dedicated 
storage tanks designed to contain the ferrous solution, along with associated pumps, metering 
devices, and control systems to regulate chemical dosing. This integrated system ensures 
effective and reliable management of odor emissions, safeguarding public health and 
maintaining community standards. 
 
Table 4 Collection System Odor Control Chemical Dosing Facility 

Count Site LOCATION 
1 BS 6711 53-209 Madison Street, La Quinta CA 

 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

  
2025 CVWD SEWER SYSTEM MANAGEMENT PLAN – PART A 11 

 

1.5.4.2 Lift Stations 
The Coachella Valley Water District's wastewater lift stations are engineered systems that 
utilize pressurized conveyance to transport wastewater to higher elevations. These critical 
assets incorporate the following key components: a wastewater wet-well; a pumping assembly 
consisting of pumps, piping, and valves; electric motor drives; a dedicated power supply 
infrastructure; a sophisticated equipment control and alarm system; and odor and ventilation 
systems to maintain optimal operational and environmental conditions. 
 
Table 5 CVWD Sanitary Lift Stations 

Count LIFT STATION No. LOCATION 
1 50-01 South of Desert Beach Dr. North Shore 
2 50-02 West Palm Dr. North Shore (Bunker Hill) 
3 51-01 5th & F St. Bombay Beach 
4 55-01 Ave 50th & the La Quinta SWC 
5 55-11 Hammond Rd. South of Ave 66 Mecca 
6 55-12 Jefferson St. Lift Station @ Home Depot.  
7 55-19 Calhoun & Airport Blvd. Thermal 
8 55-21 Middleton Rd. Desert Mirage High School 
9 55-24 Jackson St. North of Ave. 52 

10 55-26 Pierce St. South of Ave. 62 
11 55-27 SADD, 91080 68th Ave, Mecca CA 92254 
12 80-03 Cook St. L/S SE corner of Cook St. & Channel 
13 80-04 Indian Wells @ Hwy 111 & SWC (Cliffhouse)  
14 80-05 Mountain Cove Dr. Indian Wells 
15 80-06 Country Club Dr. East of Hwy 111 (ID-57) 
16 80-07 Paxton Dr. E of Hwy 111 by SWC Rancho Mirage 
17 80-08 Sandpiper Lift Station off El Paseo Dr. Gate "B" 
18 80-09 Vintage C.C. Vintage Dr. & Morning Star Dr.  
19 80-13 Grand Champions Indian Wells (below ground) 
20 80-18 WRP #10 Bio solids Building (Toscana)  
21 80-19 Miles Ave @ Warner Dr. Indian Wells 
22 81-01 Washington St. L/S (Wendy's Restaurant) 
23 81-03 Burr St. lift Station. 
24 81-04 Del Webb L/S @ Adams St. & Varner Rd.  
25 81-07 Varner Rd. @ Canal, Indio 

 
 
 
 
 



 

  
2025 CVWD SEWER SYSTEM MANAGEMENT PLAN – PART A 12 

 

1.5.4.3 Water Reclamation Treatment Plants 
CVWD's five wastewater reclamation plants (WRPs) are essential for sustainable water 
management in the Coachella Valley. They employ advanced treatment to convert wastewater 
into reclaimed water for irrigation, reducing reliance on scarce water resources and supporting 
regional growth, while prioritizing environmental protection. 
 
Table 6 Water Reclamation Plant Address, Permit, and WDID Numbers 

 
WRP Site Area Map 
Aerial maps of CVWD's service area demonstrate the geographic distribution of its five WRPs, 
underscoring the scale of its sanitation infrastructure. 

WRP Address Permit No. WDID 

1 2201 Honey Wagon Rd, Bombay Beach, 
Imperial Co., CA 92257 R7-2013-0024 7A330105021 

2 72-900 Hwy 111, North Shore, 
Riverside County, CA 92254 R7-2013-0025 7A330105032 

4 63-002 Fillmore Street, Thermal, 
Riverside County, CA 92274 R7-2023-0013 7A330105091 

7 80-609 Avenue 38, Indio, Riverside 
County, CA 92201 R7-2022-0009 7A330105071 

10 43-000 Cook Street, Palm Desert, 
Riverside County, CA 92211 R7-2024-0016 7A330105012 

Figure 4 CVWD Treatment Plant Area Map 



 

  
2025 CVWD SEWER SYSTEM MANAGEMENT PLAN – PART A 13 

 

1.5.4.4 Water Reclamation Plant No. 1 
The WRP-1 treatment facility consists of mechanically aerated, concrete-lined ponds (oxidation 
basins) that provide a secondary level of wastewater treatment.  

 
• The secondary wastewater treatment design capacity is 150,000 gallons per day (gpd).  
• The secondary treatment consists of 2 mechanically aerated, oxidation basins, two 

unlined stabilization basins, and six evaporation/percolation ponds.  
• The final disposal of treated wastewater is by evaporation-percolation in the basins.   
• A minimum of two feet of freeboard is maintained in all ponds and basins at WRP-1 at 

all times and are visually inspected and recorded weekly.   
• The average influent flow is 20,000 gpd, which is well below the design capacity of 

150,000 gpd.  
 
1.5.4.5 Water Reclamation Plant No. 2 
The WRP-2 treatment facility consists of a mechanically aerated, synthetic-lined pond (aeration 
basin) that provides a secondary level of wastewater treatment.  
 

• The secondary wastewater treatment design capacity is 33,000 gallons per day (gpd).  
• The secondary treatment consists of 1 mechanically aerated oxidation basin, two 

emergency storage ponds, and two evaporation/percolation ponds.  
• The final disposal of treated wastewater is by evaporation-percolation in the basins.   
• A minimum of two feet of freeboard is maintained in all ponds and basins at WRP2 at all 

times and is visually inspected and recorded weekly.  
• The average influent flow is 14,000 gpd, which is well below the capacity of 33,000 gpd.   

  



 

  
2025 CVWD SEWER SYSTEM MANAGEMENT PLAN – PART A 14 

 

1.5.4.6 Water Reclamation Plant No. 4  
WRP-4 employs a multi-stage treatment process, integrating preliminary, secondary, 
disinfection, and biosolids handling, to achieve secondary level wastewater treatment. The 
facility operates two parallel secondary treatment lines: a 7.0 MGD aerated lagoon system and a 
2.9 MGD Biolac® activated sludge system, resulting in a combined design capacity of 9.9 MGD. 
 
Preliminary Treatment (Headworks)  
Preliminary wastewater treatment at the facility employs screening, grit removal, and pumping 
to manage peak hourly and daily flows of 20.0 MGD and 13 MGD, respectively. Gravity and force 
mains convey influent through fine bar screens and into a 40-foot-deep pump station equipped 
with three 150 hp pumps. Screened wastewater is then elevated for grit removal via a vortex 
chamber before distribution to aerated lagoons and a Biolac activated sludge system. Removed 
debris and grit are landfilled. An integrated, automated odor control system, utilizing microbial 
processes, effectively mitigates hydrogen sulfide and odors. Automated influent gates and 
process equipment optimize efficiency and reliability, minimizing operational costs. 
 
Screening Washer/Compactor  
The headworks screen building incorporates a screening/washer/compactor system for efficient 
solids removal and processing. This system features dual-shafted grinders that reduce screened 
solids to manageable sizes for subsequent treatment. The ground screenings are then conveyed 
to a wash tank, where an integrated spray system and auger mechanism facilitate the removal of 
organic material and dewatering. The auger's spiral motion directs the washed screenings 
towards a compaction zone, where further dewatering and compaction occur within a tapered 
discharge chute. The processed screenings are ultimately discharged into a 20-yard dumpster for 
landfill disposal. The facility averages approximately six tons of combined grit and screenings 
removal per month. 
 
Bio-Towers/Odor Control System  
The Headworks odor control system utilizes three parallel bio-trickling filter trains, each with a 
20-inch blower, to treat foul air from the screen, wet well, and grit building. Designed for a 
maximum flow of 6,000 SCFM, the system employs Eco-filter units with synthetic media and a 19 
GPM water spray. Operational protocols ensure even airflow distribution, maintain detailed 
performance logs for regulatory compliance (SCAQMD), and utilize calibrated H₂S monitoring at 
inlet and outlet sampling ports. Exhaust H₂S concentrations are maintained below 2.0 PPM. 
 
Secondary Treatment  
The secondary treatment system at WRP4 comprises five modules: four aerated lagoon modules 
and one Biolac® activated sludge module. Each lagoon module includes four lined aerated 
lagoons, equipped with 20 hp surface aerators, and two lined polishing ponds, all maintained 
with a two-foot freeboard. The Biolac® system features two 2.75 MG activated sludge basins, two 
300 hp centrifugal blowers, two 0.500 MG secondary clarifiers, three 20 hp RAS pumps, and two 
10 hp WAS pumps. 
 



 

  
2025 CVWD SEWER SYSTEM MANAGEMENT PLAN – PART A 15 

 

Bio-Solids Treatment  
The bio-solids facility utilizes a 1.5-meter gravity belt thickener and a 2-meter gravity belt filter 
press for sludge dewatering. Waste activated sludge (WAS) is pumped to the thickener, where 
polymer is introduced to enhance thickening. Subsequently, the thickened WAS (T-WAS) is 
transferred to an aerated holding tank before being pumped to the filter press for final 
dewatering. Polymer is again introduced to maximize water removal. The resulting bio-solids are 
then conveyed to a trailer and transported for composting and beneficial reuse at Arizona soils. 

 
Disinfection Treatment  
Secondary effluent from the lagoon and Biolac systems undergoes disinfection via chlorine gas 
injection, followed by dechlorination with sulfur bisulfate using chemical injection units, prior to 
discharge into the Coachella Valley Storm Water Channel. The lagoons' 24-million-gallon 
emergency storage capacity, facilitated by a 2-foot freeboard, enables controlled plant 
shutdowns in response to chemical residual deviations or operator-initiated actions. During such 
shutdowns, influent is diverted to the lagoon system, and effluent discharge is terminated. 
Automated alarms promptly notify control operators of shutdown events, who then activate 
established notification protocols for operations staff. Emergency response procedures 
designate the Chief Plant Operator or Shift Supervisor as the primary on-site responders during 
standard work hours, with a designated stand-by operator assuming responsibility during off-
hours, ensuring timely notification of supervisory personnel.  



 

  
2025 CVWD SEWER SYSTEM MANAGEMENT PLAN – PART A 16 

 

1.5.4.7 Water Reclamation Plant No. 7 
WRP-7 employs a conventional activated sludge process followed by chlorine disinfection to 
achieve tertiary treatment standards. The resultant high-quality effluent is recycled, blended 
with canal water, and utilized for outdoor irrigation purposes. 
 
Preliminary Treatment  
Headworks preliminary treatment, designed for peak hourly and daily flows of 20.0 MG and 13 
MGD respectively, comprises screening, grit removal, and pumping. Gravity-fed influent passes 
through fine bar screens, then is pumped from a 40-foot-deep station to an elevated grit vortex 
chamber. Screened wastewater proceeds to aeration tanks, while removed debris and grit are 
landfilled. An automated microbial odor control system manages hydrogen sulfide emissions. 
Automated gates and process equipment optimize efficiency and minimize operational costs. 
 
Screening Washer/Compactor  
The headworks screen building incorporates a screening/washer/compactor system for efficient 
solids management. This system comprises: dual-shafted "Muffin Monster" grinders that 
comminute screened solids for subsequent processing; a wash tank employing a spray system 
and auger-driven rotation to remove organic material and dewater screenings; a compaction 
zone (compaction elbow) where washed screenings undergo further dewatering and 
compaction; and a discharge chute that directs the compacted solids. The processed screenings 
are then deposited into a 20-yard dumpster for landfill disposal. WRP-7 generates an average of 
4 to 5 tons of grit and screenings weekly. 
 
Bio-Towers/Odor Control System  
The Headworks odor control system utilizes three parallel bio-trickling filter trains, each with 
dedicated blowers and isolation dampers, to treat foul air from the screen, wet well, and grit 
building. These Eco-filter units, operating at a combined 6,000 SCFM, employ synthetic media 
and a 19 GPM water spray to biologically remove hydrogen sulfide, with excess water diverted 
to the headworks inlet. System performance is monitored via inlet flow meters and accessible 
H₂S sampling ports. Operational logs are maintained for a minimum of two years, and exhaust 
H₂S concentrations are kept below 2.0 PPM to ensure compliance with SCAQMD regulations. 
 
Secondary Treatment 
WRP-7 employs a streamlined treatment process, bypassing primary treatment and sludge 
digestion, with influent directed immediately to two 2.5 MGD aeration basins and two 5.0 MGD 
clarifiers, enabling single-clarifier operation during normal conditions. The aeration basins are 
equipped for future denitrification through anoxic zone mixers and mixed liquor return pumps. 
Secondary sludge is managed via a RAS/WAS wet well, with 40hp pumps returning activated 
sludge and 10hp pumps directing waste activated sludge to a gravity belt thickener. Clarified 
secondary effluent is then conveyed to an AWT pump station for distribution to tertiary gravity 
dual media filters or on/off-site percolation ponds. 
 
 



 

  
2025 CVWD SEWER SYSTEM MANAGEMENT PLAN – PART A 17 

 

Bio-Solids Treatment  
Waste activated sludge (WAS), initially at approximately 4,200 mg/L, is conditioned with cationic 
emulsion polymer and thickened to 1.5%-2.0% total solids (TS) via a gravity belt thickener (GBT). 
The thickened sludge is then stored in a 270,000-gallon holding tank before being fed to 
centrifuges for final dewatering at a rate of up to 120gpm, with a polymer dosage of 4.7 gallons 
per hour. The resulting biosolids cake, averaging 19%-21% TS, is transported by a contracted 
hauler to Arizona for composting and beneficial reuse. 
 
Tertiary Treatment 
WRP7's tertiary treatment system, designed for 2.5 MGD, utilizes gravity filters with aluminum 
sulfate coagulation/flocculation/flocculation and sand/anthracite media filtration to produce 
Title 22-compliant recycled water for irrigation. The facility incorporates an 800,000-gallon lined 
storage basin for tertiary recycled water and a 200,000-gallon basin for secondary effluent. To 
meet peak irrigation demands, Colorado River water from the Coachella Canal pump station 
supplements recycled water, preserving groundwater resources. 

  



 

  
2025 CVWD SEWER SYSTEM MANAGEMENT PLAN – PART A 18 

 

1.5.4.8 Water Reclamation Plant No. 10 
WRP-10 provides advanced wastewater treatment services to the communities of Indian Wells, 
Palm Desert, Rancho Mirage, and a portion of Cathedral City. This facility utilizes an activated 
sludge process to deliver both secondary and tertiary treatment of domestic municipal 
wastewater, incorporating dedicated septage receiving facilities for the processing of septage 
waste. WRP10 comprises three independent liquid-stream secondary treatment trains (A-plant, 
B-plant, and C-plant), collectively providing a secondary treatment capacity of 18 million gallons 
per day (MGD).  
 
Tertiary treatment is accomplished through two filtration trains, with a combined capacity of 15 
MGD, producing Title 22 compliant recycled water. The recycled water pump station 
incorporates two 5-million-gallon lined equalization basins for off-peak storage and two concrete 
and PVC-lined surface impoundments to supplement canal water supply. Excess secondary 
effluent is managed through four lined reservoirs, with a total storage capacity of 75 million 
gallons, allowing for either return to the headworks or final disposal via nine on-site percolation 
ponds.  
 
Preliminary Treatment  
The headworks employs three mechanical bar racks, two screening washer/compactors, an 
influent pump station, and dual grit removal chambers (aerated and vortex) to process incoming 
wastewater. Three automatic bar screens, with varying capacities up to 18 MGD each, remove 
large solids. The influent pump station, equipped with six pumps totaling 45 MGD capacity, 
transfers screened wastewater to the grit vortex chamber for inorganic material removal. Grit is 
then washed and classified before landfill disposal. 
 
Secondary Treatment  
The secondary treatment system comprises three parallel treatment trains, featuring 16 aeration 
basins and 14 secondary clarifiers, supported by integrated air and pumping systems. These 
trains, designated A, B, and C plants are configured for specific treatment capacities and peak 
flow rates. A-plant handles 2 MGD (3.2 MGD peak hourly), while B and C plants each process 8 
MGD (12.8 MGD peak hourly). Secondary effluent is subsequently routed to either tertiary 
filtration or percolation basins for final disposal. 
 
Tertiary Treatment  
The tertiary treatment system, with a combined 15.0 MGD capacity, utilizes two distinct units: a 
10.0 MGD system employing coagulation, flocculation, and dual-media filtration, and a 5.0 MGD 
system using coagulation and continuous up-flow sand filtration. Both units include chlorine 
contact mazes for disinfection. Disinfected tertiary effluent is then combined and blended with 
canal water at the T2 Pump Station wet well for golf course and landscape irrigation. WRP 10 
features extensive storage, including two 5 MG lined basins for tertiary effluent, six basins for 
secondary effluent, and two surface impoundments, one for Colorado River water retention and 
the other for tertiary effluent/river water blending. 
 



 

  
2025 CVWD SEWER SYSTEM MANAGEMENT PLAN – PART A 19 

 

Bio-Solids Treatment  
Secondary sludge from the activated sludge treatment units is transferred to the solids handling 
facility for thickening and dewatering. This facility, comprised of two dissolved air flotation 
thickeners, a sludge holding tank, and two two-meter belt filter presses, is designed for a daily 
processing capacity of 36 dry tons. 
 
  



 

  
2025 CVWD SEWER SYSTEM MANAGEMENT PLAN – PART A 20 

 

1.5.5 Sanitary Service Connections 
According to the Coachella Valley Water District (CVWD) Code10, CVWD owns and maintains the 
public sewer main lines within its service area. These main lines are the publicly owned pipelines 
that receive wastewater from private sewer laterals (PSL) and transport it to the district's 
wastewater treatment facilities; the point where this connection occurs is the key demarcation 
of responsibility. Generally, CVWD's responsibility starts at the point of connection to the public 
main, which includes the main itself and the fitting (the wye) on the main line.  
 
Regarding the upper and lower laterals, the responsibility lies with the property owner.  It's 
important for property owners to properly maintain their entire private sewer lateral to prevent 
blockages and potential sewage backups into their property or spills in the public system; this 
information is provided to the public via the “Understanding Your Private Sewer Lateral Fact 
Sheet” 11 available online.  Service lateral connections are identified as the following: 
 
Private Sewer Lateral (PSL)  
This is the pipe that carries wastewater from a property to the public sewer main in the street or 
a nearby easement. The property owner is responsible for maintaining and repairing the entire 
length of the private sewer lateral. This includes keeping the line free of blockages from grease, 
tree roots, and debris.    
 
Street Sewer Lateral (SSL) 
This is the portion of the private sewer lateral that extends beyond the property line and lies 
within the public right-of-way. Even though it's in the public right-of-way, the property owner is 
still responsible for its maintenance and repair. 
 
Building Sewer Lateral (BSL) 
This term refers to the pipeline from the connection with the street sewer lateral to the house, 
building, or structure. The property owner is responsible for the cost of installing and maintaining 
this portion. 
 
1.5.5.1 Responsibility and Ownership Overview 

Identified Domain Responsibility 
Ownership of Public Sewer Mains CVWD 
Responsibility for Public Sewer Mains CVWD 
Ownership of Upper Lateral (PSL, including SSL Lateral) Property Owner 
Responsibility for Upper Lateral (PSL, including SSL Lateral) Property Owner 
Ownership of Lower Lateral (Building Sewer Lateral) Property Owner 
Responsibility for Lower Lateral (Building Sewer Lateral) Property Owner 

 
10 Coachella Valley Water District Code be found electronically at: https://cvwd.district.codes.  
11 CVWD PSL Fact Sheet https://www.cvwd.org/DocumentCenter/View/6875/Understanding-Your-
Private-Sewer-Lateral-Fact-Sheet. 

https://protect.checkpoint.com/v2/___https:/cvwd.district.codes___.YzJ1OmNvYWNoZWxsYXZhbGxleXdhdGVyZGlzdHJpY3Q6YzpvOmU2ZWFiYTIwZGRmODUyZjc4MjQ0ODgwNGY1Njk4ODBmOjY6NTg5Njo4N2JmMzI2YmVkYzFkNGI2NzQ5NmM1NGU2ZjhjYjAwZGY4N2Q2ZjA5NTA4NDYwZjEyZTkwYWI5Mjg4YWI4YzA4OnA6VDpO


 

  
2025 CVWD SEWER SYSTEM MANAGEMENT PLAN – PART A 21 

 

2 Organization 

 
 
The following chapter outlines the organizational structure and management framework 
employed by the CVWD to effectively implement and maintain its Sewer System Management 
Plan (SSMP)12. This framework is designed to ensure clear lines of authority, defined 
responsibilities, and efficient coordination across all departments involved in the operation and 
maintenance of the sanitary sewer collection system. By establishing a robust organizational 
structure, CVWD is committed to proactive management, regulatory compliance, and the 
delivery of reliable and sustainable wastewater services to the community. 

2.1 Staff Responsibility Distribution 
As a multi-faceted agency, the CVWD has found efficiencies in distributing responsibilities 
through different specialized departments. This distribution of responsibilities is suited more to 
the abilities of the department personnel, rather than separating departments according to 
function. The daily work of the wastewater collections system, like the other functions of CVWD, 
is performed across various departments. 

2.1.1 Operations & Maintenance 
The Sanitation Department's executive management operational hierarchy designates direct 
reporting lines from the Supervisors of Collection Systems, Mechanical, and Wastewater 
Treatment Plants to the Wastewater Operations Manager. This manager, in turn, reports to the 
Assistant Director of Operations – Sanitation, who reports to the Assistant General Manager of 
Operations, thereby ensuring comprehensive oversight of all Sanitation Division functions. 
 
Management Key Responsibilities: 

• Final oversight of all programs 
• Leadership of strategic plan goals 

  

 
12 CVWD Organization Webpage: https://www.cvwd.org/149/Organization.  

OBJECTIVES  
• Identification of a Legally Responsible Officials. 
• Contact details (titles, phone numbers, emails) for all personnel involved in SSMP 

implementation. 
• A clear organizational chart or narrative showing lines of authority. 
• A defined communication chain for spill reporting, including who reports to 

regulatory agencies. 
 
 



 

  
2025 CVWD SEWER SYSTEM MANAGEMENT PLAN – PART A 22 

 

2.1.1.1 Collection Systems Maintenance 
The Collection System Department is responsible for the comprehensive daily operation and 
maintenance of the wastewater collection system. This encompasses a wide range of critical 
functions, including, but not limited to: spill and customer response, collection line maintenance, 
closed-circuit television (CCTV) inspections, lift station (pump station) maintenance, horizontal 
(underground) asset repair and replacement, new asset installations, hydraulic system 
maintenance, and support for wastewater treatment plant maintenance and non-potable 